Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

MNumber /N

13095265

mero

1/4

Page / Pagina:

Date/ Dia:

Dec 19, 2013

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfine Valenzuela Tejerla, Veracruz, Veracruz
C.P. 91697 MEXICC

{52) 229 982 1100 tel

{52) 229 985 1600 fax

Manutacturer's Warks Qrder N° 7 Confirmacion de Venta

Customer / Clignte: PLESA ANATUAC Y CIAS. 5.4, DE C.V. Customer's Order / Orden Cliente - ftem W? lCustomer‘s Reference/Referencia del cliente
202805/01

Manufaciure Pracess £ Proceso de fabricacdion. Product Type / Tipo de producte. Surfave / Suparficie.

SEAMIESS HOT ROLLED LIME PIPE SEAMLESS VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. APISPEC 5L Stee} Grade / Grado de acero. Ends / Extremos. PLAIN END

B/¥42-1.245/1.290 PSL1 LISO CORTE RECTO

Dimensions / Bimensicnes. Schedule / Cédula Length /7 Longitud, Quartity / Cantidad. 29 Peslpz Nominal Weight / Peso Nominal
1.32 X 0,179 INCH 080 19.70 / 21.30 FT 2.17 LB/FT

33.40 X 4.50 MM 600/ 6.50 MTS 324 KG/M

DETENSION

Specimen cenditton Specimen dimensicns Test Y.5. L.T.5. .5,
Condicidn de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Uniclad / Elongation
Heat N® |Sample N° Ls Type Size Temnp. KG/MM2Z KG/MM2 uT.S. Alargamiento
Caolada N°®|Musstra N® Tipo | Ori Tamafho de
ensayo fRequirecifequerido fRequired/Requerido Reg.
Thlin: m\ Max, % in 2 inches
Thax: [Thax: Min.:
Lin: LiAin: Obt,
mm °C Liviax: Liax; %
730358 AR ] a8 L 4.86 X 33.18 RT 11.% 355 0.64 4700

tMax: Longltudinal Maximum / Méxima Longitudinal

Ls: Location of the sample / Locafizacién de [a muestra
L: Longitudinal 7 Lengitucingl
Req. Max: Maximum Required f Maximo Requerido

&: Body / Cuerpa

RT: Raom Temperature / Temperatura Ambiente

Obt: Obtalned / Obtenido
TMin: Transverse Minimum / Minimo Tzansversal

Ss: Strip specimen / Rectangutar

EUL: Extension Under Load Method

¥.S.: Yletd Strength / Fluencia

Thax: Transverse Maximum / Méximo Transversal

{0 Orlent_aﬁan / Orlentacldn
L itimate Tenslle Strength / Resistencia

* EMin:Lorighudinat Minimum / Minimo Longitudinal
Min:

Minimum / Minima

Heat N
- Colada N°

Sample N
Milesira Ne

Bend Test
Ensayo de.Curvado!

730558

" AB3Z4/L

GOOD/BUEND:

Thig: certificate is Issued by 2 compuiterized sysiem and it is valid with electronic signature. On the orlglnal
N 'Tenans is starmped. I case the owner of the ariginal certificate would release a copy of it, he must sitést its conformity

qun hnmseii thi resEunsm\Iu.z for any unlawful or not allowed use. An! alteration and/or: Isification willbe:s sublecled ki hefiw.

il a'!e'the'trade#rqark green colored -
the priginal one taking:

Esle cemflradn se emlle mediante sistema cnmputarlzado y 65 vahdado :un flm\a electrénica.
naris color verde. En caso de que el poseedor dei certificado” entrégue una copia, deberd garanizar

rﬁponsa ble por cualguier usa egal o indebido. Cua]guler alleracaun z.fu alsnfrcam‘m estard suj e13 2 T2l i

EI reruilcadu ungma! pusee impreso &l loge

nfnrmldad con el nngmal hacwendose

TDRRATHD
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Tenaris

Tubos de Acera de México, 5.A.

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Niimero -

13095265 2/4

Page / PAgina:

(52) 229 989 1700 tel
(52) 229 989 1600 fax

Date/ Dia: Dec 19, 2013

Customer / Cliente:

PLESA ANAHUACY CIAS. 5.A.DEC.V.

tCusinmer‘s Order / Diden Cliznie - item N°

‘Customer's Reference/Referencia dej cliente

Manufacturer's Works Order N® / Confirmacisn da Venta
202805/0%

Manufacture Frocess / Proceso de fabricacian, Product Type / Tipo de producto, Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARMNIZADO

Standard or Specification / Normas o especificaciones. API SPEC 5L Steel Grade / Grado de acevo. Ends / Extremos.  PLAIN END

B/X42-1.245/1.290 PSL1 LISO CORTE RECTO

Dimensions / Dimensiones, Schedule / Cédula Length / tongitud. Quantity / Cantidad. 29 Posipz Nominal Weight / Peso Naminal
1.32 X 4.179 INCH 080 19,70/ 21.30 FT 2.17 LBFT

33.40 X 4.50 MM 0/6.50 MTS 3.24 KG/M

X100 X 1800

Foat 0 iax ‘

Calada Min

Sample N° P Max

Muastra N° Ml

[730558 H 16 89 7 [) 7 1 11 y 150 2 | 210 2 4
AB324/L P 17 88 28 7 7 1 iz | 160} 1 220 1 2
AB32S/L P 17 87 | 28 8 7 1 1 | 160) 1 220 1 2

H: Heat/ Colada

Max: Maximum / Méximo

Min: Minimusn f Minimo

" ASNIE SA’106 2010 REV. 2011A
ASTMIUA 53:12:3012 ... 5
" ASME SA 532010 REV. 20124 °.
. WACE MRD175 2003

: . "STEEL GR X42 PSLI GR.B PSLE ASTM ASME AISA 106, AFSA 53
) INTERNALLY BARE EXTERMALLY VARNISHED, WITH BLACK LAC

SUT OBJECTIONS

this cartii cate is issued by a computerized sysiemand
"Tenarls is stamped I case the owner of the' onglnal cal

h elec{runlc s1ghature Ofy. Ihe nngmai certif
ld re!easea copy of it, he must attest it

Este centificado se emite mediante sislema cempulanzad ye E
- Tenans tolir verde. En caso de que el poseedar del certifiéado entrague ung:copia, deberd garantizar la conformitiad: cgn el nhgmal hanenduse L

S re_sEunsah]e par cua[gmer uso |!egal o indebido. Cualguie: alterac:én yio ialslﬁCaqﬁn estard sujata a la ley.

ina elecronica,  El certificada ariginal posee’mprass éllego;

DICA??? ] n'
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?e na FES ’ . Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P 91697 MEXICO
{52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number /Numera | Page/ Pigina: (52) 229989 1600 fax
13095265 3/4
Dare / Dia: DCC 19, 2.013

Customer / Cliente: PLESA ANAHUAC Y CIAS. 5.4, DE C.V. Customer's Order / Grden Cliente - ftem N° lCustomer's Referoncefneterendia del diente [Manutacturer’s Works Order N° / Confirmacién de Venta
202805/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producio. surface f Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION _;ARN!ZADO

Standard or Specification / Normas o especificaciones. APISPEC 5L Steel Grade / Grado de acero. Ends / Extremos. PLAIN BEND

. B/X42-1245/1.290 PSL1 LI150 CORTE RECTO
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 29 Posipx. Nominal Weight / Peso Nominal
1.32 X 0.179 INCH 080 19.70/ 2130 FT 2.17 LB/FT
6.00/6.50 MTS 3.24 KG/M

33.40 X 4 50 MM

AFTER EMI INSPECTION, UNTESTED ENDS HAVE BEEN CUT OFF

VISUAL AND DIMENSIONAL CONTROI HAS BEEN CARRIED OUT WITH SATISFACTORY RESULT
STEEL IS FULLY KILLED AND PRODUCED BY ELECTRIC FURNACE TQ A FINE GRAIN PRACTICE
THE PRODUCT SUPPLIED IS IN COMPLIANCE WITH THE REQUIREMENTS OF THE ORDER.

i SUPERFICIAL HARDNESS {Max: 235.0):

i HEAT SAMPLE SC LS SCALE VAL1 VAL2 VAL3

730558 ARIZH/L AM B HBW 1460 146.0 146.0

SC: SPECIMEN CONDITION

AM: AS MANUFACTURED

VAL: VALUE

LS: LOCATIGN OF SAMPLE

ha electrénica. Elce_rliﬁ:ad_cib'rl alpesaennpresoel

a, deberd garantizar 5

case the owner af th

DICA 777 040 -
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e Tena FES Tubos de Acero de México, 5.A.
— Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nomero | Page/Pigina: (52) 729 989 1600 fax
13095265 4/ 4
Dare/Dia: Dec 19, 2013

Customer / Cliente: PLESA, ANAH-UAC ¥ CIAS.S.A.DECLV, Customer's Order / Orden Cliente - item N° |Customer’s Retarence/Referencia del clente |Manufaciurer's Works Order N° / Confirmacién de Venia
. 202805/01

Manufactura Pracess / Pracese de fabricacion. Product Type [ Tipo de producio. Surface / Supefficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. ATI SPEC 51 Steel| Grade / Grade de acero. Ends / Extremos. PLAIN END

B/X42-1.245/L290 PSL1 LISO CORTE RECTO

Dimensicns / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 29 Peslpz Moinal Weight / Peso Neminal

1.32 X 0.179 INCH . 080 19.70 /21,30 FT 2.17 LB/FT

33.40 X 4.50 MM 6,00 /650 MTS 3.24 KG/M

This is 10 certify that the product described here has been manufactured, sampled, tested, and inspecied in accordance with purchaser order Por el presente certificamas que el material aqui descrito ha sido fabricado, muestreade, ensayado e inspeccionado de acuerdo

alos requisitos de su orden de compra. Este certificade ne es, ni puede ser usade, como una declaracion de origen.
TENARIS QUALTY DEPARTMENT SIGNATURE
——— = ;
—.4 ([;’ / :;f /9
-' JEe
B AP R
i 7V
CRIEF OF QUALITY CERTIFICATION DEPT,

‘RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Rafael Gutiérrez De Velasco Magallanes

requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

“Tenaris™ is stamped. In case the awner of the original certificate would release 3 copy of if. he must attest its conformity to the criginal ane taking Tenaris color verde, En caso de que el poseedor del cérificado “éniretile ina \:'c-a'ps'a. debera garentizar la conformidad con el original haciéndose

responsable por cualquier usc ilegal o indebido; Cualguier alteracién ylo faksificacian estard sujeta 2 1a ley. .
DICAT777 040

This cerUfiate s issLed by a computerized system and it is valid with electranic sighature, On the original certificate the irade-mark green colored r;le ceriificado se emile mediante sistema computariza rma electrénica.  El certificado onginal posee impreso &l loge

upen himself the responsibility for ary unfawful or not aflowed use. Any alteration andfor falsification will be subjected 1o the law,




